(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15)

Contract No. : o . . Hyun DR!
5 A PLESA ANAHUAC ¥ CIAS., GA. MILL TEST CERTIFICATE. STEEL
Custom'er OE GV _ 3 )
’ . g 33, Jungbong-dasro, Dong—gu,
LIC Ne. Head Office Incheon, 22525, S. Korea
o, 322016100331 EN 10204(2004) TYPE 3.1 Eeiitieats la. 20161104369 - 5
e “FPRIME NEWLLY PRODUCED iy :
. Qommodﬂy WIDE FLANGE BEAM. Class Cert. No.
— ASTM A572 G50/AG93/CSA G o .
Seecification 40.21-13 SOWM(345WM) Date of lssue 2015-11-22
) Chemicat Composition (%} Tensile Test Impact Test (V-notch)
Dimensions . P'ec,.es - : Culi Mo} Al (1y] Tensile |, . @1 vi vliema‘r . P
& Length Heat No. Weights clSimvmni P | s Nl or v Nb | sn |cel Strength Yield point! Zlongation i:z:tlig AVG 1 2 3 {Impact Speciman Sizel
4 (kg) X100 X1000 X100 N/mm? % ) c
TEX7-173%71 T3 535 375 25,5 0.70
40.00 FT E 193442 | g 43l 18 15 99 17 10 39 531 370 25.0] 0.70
TEX7-172X71 77 307 57.5] 0.73
40.00 FT E 193477 | 1g046) '8 23 97 3 8 395 270l 072
TBX7=173K71 5 - 295 6.0 0.73
40.00 FT € 193478 6,445 19 1§ 97 29 10 sgj 25.5_t 0.72
TIXEX40 ) 3 35 26.5] 0.81
40,00 FT D 137172 1,450 19 17 68 1§ 7 433 2750 0.81
ToXBXAC 80 304 550 0.76
40.00 FT 0137177 | 58080 200 14 89 200 4 399) 215 0.76
T2XBXA0 - 5 07 555 0.75
40.00 FT D 137178 | 5 ang 18 14 83 25 2 398 265 075
TaXoK26 - 75 i 393 225 0.75
40.00 FT D 137246 | 4 gog] 7)Y 59 24 4 362 93.0) 0.79(
TaXBR36 1 . CE 201 33.5] 0.76
40.00 FT D 137247 7080 '] 19 59 29 .9 3 © 400) 24.00 076
T2X5555 30 2 3 517 a7 330 0.7%
46,00 FT D 137248 1 o 3e0f 19 14 59 29§ g 3 o 16 14 34 512 368 2250 0.7
- ) — 765 :
SUB TOTAL S5
(2) Gauge length : 200 mm (3) Yield Ratio = YP/TS

-General Manager of QA Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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